



# Ratchasima Steel Products Co.,Ltd.

269 Moo 1, Mittraphap Road, Tambol Kok-Kruad, Amphur Mueang, Nakhon Ratchasima 30280, Thailand

Tel. 044-291888-99 Fax : 044-395165 (BSI GROUP)



ธรรมาภัณฑ์-สตีล



TIS 2228-2559

## Inspection Certificate

Customer : XXXXXXXX

Certificate No. : XXXXX

Ship To :

Delivery No. : XXXXX

Commodity : HOT-DIP 55% ALUMINIUM - ZINC ALLOY - COATED STEEL IN COIL

Date Of Issue : XX/XX/XXXX

CID 1 / 4

GI Coil No.	Maker No.	Dimension(mm). Thickness x Width	Mass (Kg.)	Chemical Composition (%)						Mechanical Tests						Coating Mass <sup>2</sup> (g/m)		Specification
				C	P	Mn	Si	S	Al	Yield Strength MPa	Tensile Strength MPa	Elongation		Hardness Test Hv	Bend Test	Triple	Single	
												Gauge Length (mm)	EL %					
722626/C3	279F0042	TCT 0.250x914xC	4,500	0.030	0.010	0.19	0.000	0.006	0.026	707	715	50	0.90	208	Good	75	71	G550 NC6X AZ0700X
722626/C4	279F0042	TCT 0.250x914xC	4,482	0.030	0.010	0.19	0.000	0.006	0.026	707	715	50	0.90	208	Good	75	71	G550 NC6X AZ0700X
722642/C1	279F0040	TCT 0.250x914xC	3,754	0.030	0.009	0.19	0.000	0.005	0.021	705	712	50	0.82	209	Good	75	71	G550 NC6X AZ0700X
722643/C4	279F0048	TCT 0.250x914xC	3,752	0.030	0.010	0.19	0.000	0.006	0.026	714	719	50	0.96	209	Good	75	71	G550 NC6X AZ0700X
722643/C1	279F0048	TCT 0.250x914xC	3,756	0.030	0.010	0.19	0.000	0.006	0.026	714	719	50	0.96	209	Good	73	71	G550 NC6X AZ0700X
722646/C1	279F0041	TCT 0.250x914xC	4,330	0.030	0.010	0.19	0.000	0.006	0.026	735	743	50	0.82	210	Good	75	74	G550 NC6X AZ0700X
722646/C2	279F0041	TCT 0.250x914xC	4,328	0.030	0.010	0.19	0.000	0.006	0.026	735	743	50	0.82	211	Good	76	75	G550 NC6X AZ0700X

REMARK : The chemical composition is supplied by the steel maker.

We hereby certify that the material described herein has been tested and inspected in accordance with above standards and specifications.

# SOFT COPY



Quality Control Department